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Standardisation Testing

& Quality Certification

Directorate

UDYAM-CG-I4-0000899

Da!.r,:-1611112a21
Tesr - RePom

T.R No. , IIGTL, TRR t R-09112t8001

To,
The Execr.rtive Engineer ( Civil )
Civil Division CSPTCL,

Raipur (C.G,)

Subied:- TestresuKof soilsampleiortheproposedconstruction of 132t331(/S/sTemri'

Your Ref.:- Letter No.:- EEC/Civil DnJ\A/O/1308 Raipur Dtd'i 0&11/2021

Sample lD llar* r Pit No.{i, { Gaintry }, Depth'l'50 m"

Dear Sir.

Mdes$!edardrefereneciiedabove,thetestresu|trsreportisasfo||ows:-

Mechanical Testing

ISO 9001:2015

*l a r $ s n I Gso Iest Lsrsratorv
for fesfing of Civil Engineering lvloleriols

Soil and Rock { ClaYs & Soils }

penncuun oF SAMPLE (S)

Nature:- Disturbed Soil SamPle

Sample No.(S) Details:- One SamPle

DL of in the Lab :.{,9111ftA21

is calculated based on shear1. Thg SE[j ls calculareg Dassq ull Duwr rsrrsrv e

2. The SBC has been computed taking 1m x 1m footing size'

Himanshu RVarma

{ C'eotecfrnical Englreer }

Note:-

3. The ground watertable variation is tafen intoconsidlration while calculation the SBC'

+ fr:r:;l$ffiiir"lo bng,umr consolidation settlement' 
W

Dt r 09/tlJ202'l

Authorised Signatory
V. Avinash

(TM )

I Sam*J gfattJtl bY ts' |.6|hs other$,bs mer$'oned'

2 Sampbs may o" gu.*r;-in#"0 allay tron Laboralofy afler Testirq, unbss otheNise particular request is macle'

3 Tris repor.r in fus o, pail may not berepradtlce<t, puutisteo or useo for any legar action unlessprior permission is sectrred from c'E'o'

met iraipur. Su$ect to Raipur JurMidio.l'-- 
.

4 #&ough sib **" r,u. Gi r*r$",*d. MGTL is nol rcsponsible for tlc a{tual site corditions'

5Thisrepotperrainsroonrysampl€submittedbyc|ient&TestedatRaipwLaboratory.
********EIYD OF REPORT********

LAB JOB NO.:' R-2111093r001

Inorganlc Clay of iledium Plasticity

.As Per lSZ720 PartX
(RA-2016)

( Unconsolidated' Undrained )
TriaxlalTest

Bulk DensitY { Remoulded }

PS. City Rood, Neor KusholPur Chowk,
Chongorobhoto, Ring Rood No. -01'

Roipur 492A13 {C.G,} , ?h.:7879798900
E-msil : rcipur-morshsl@yshoo-co'in

roipur.moshol@gmoil.com
. Website:morstrolgeoroiPur.com



ffiar$ilal 8qo lest laloratory
For Tesfing of CMI Engineering Moteriqls

rsogeot2|}t5

ffi
T. R No. /.MGTL / TRR t R49112i 31002
To,
The Execultve Ergineer{ Civil )

SHEET I OFz

Civil Division CSpTCt_
Raipur(C.G.)

srblect i Test rcsstt 3f soil sanrfle for fte proposed constur{ion of 132 / 33 KV si/s Teffii.
YourRef-i LetterNo.i EEC/civir Dn.^ rol130g Raipur Dtd.io}r11t2o21
Sample lD Mark i pit No.- 01 { Gaintry }, Depth- i.50 Mtr.

Dear Sir,

PARTlcnt aP frF c^rfDr cc iEi---
Nature:- Sod Sampb
Sample No.(S) Details:- One sample
Packing/Container :- poly Bags

DL;- 1211'll2l21
Dt. of Receipt in he Lab:.0911112021

Shrdardisation Testing

& Quality Certifcation

Directorale

UDYAM-CG-1+0000899

Date:-l6111t2021

LAB JOB NO.- R-2111093r002

$ rer ts : 272a {pan V } i98S {RA"201s}
As per lS : 2720 (part tV F19S5 tAe_ZOtSi

Aspertable l below
As pertable2 beiow

LAB JOB NO.- R-Zrrro$/ooz

tct)
Inorganic Clay of Medium

Phsticity

PS. Cdy Rood, Neor Xrif,oipr. Cffi
-. !*:g:,:*Iq,!1s nosd Ho. -0rl

Roipur 4920't3.(C.G.t , ph-. : lgigT;brod
E-mott : roipur_morshol@ohoo.co.in

ro ipur. morshol@gmoi l. com
\rYebsite : morsholgeoroipur.com



srry
Gertified By:
Standardisation Testing

& Quality Certification

Directorate

UDYAM-CG-I4-0000899

Hlnanshu Rvarma
( Geotecturical Engircer )

gHEfr 2 OF 2

********END oF REPORT**I*****

Authorised Signatory
V. Avinash ( TM )

Note:- :

I *ffiffi*H#TRffi'gaffiffi:;b*l*y#l*.r.rrressorherwisepa'ticurar.equesiismade' l
g nis report in ful or part may nor oe reproou*, iunrisneo or useo ror any legal acfron unless prior permission ls secu*d fiom c'E'o' MGTL

Raip'lr- $Sieci to Raipn Jurisdk#l''
4 Altllo|.qh slte Name rra been mentioned, MGTL i8 lpt fesponstr'b for the actual sitt cordifpns'

5 This Eporr p"d# i;;t;;mple sunmitteo by client & tested at Raipur Laboratory.

ISO 9001:2015

hl A f $ h A I sto Isst LaboratorY

JOB NO.- R-21110931002

Coarse Sand Medium Sand Fine Sand Silt & ClaY

Gravel 88.60
2.60 5.00 Z.UU

1.80
is expansive in naturc.

PS. City Rood, Neor KusholPur Chowk,
Chongorobhoto, Ring Rood No. -01,

Roipur 492013 {C.G.} , Ph. :7879798900
E-moil : roipur-morshol@yohoo'co-in

roipur'morshol@gmoil.com
Website : morsholgeoroiPur'com



ISO 9001:2015

ffi
fiffi\

Standardisation Testing

& Quality Certification

Directorate

UDYAM-CG-I4-0000899

Date:-161fi12021
Tesr.REPonr

T.R. Ns. J IIGTLTTRR, R{91121300it

To,
The Executive Engineer { Civil }
eivil Division CSPTCL.
Raipur (C.G.)

subiect:, Test result of soil sample for the proposed construdion of 't32 / 33 l(/ s/s Temri'

Your Rel:- Letter No.i EEC/CMI Dn.MO/1308 Raipur Dtd.:-08/11/2021

Samplc lD Mark :- Pit No.{2, ( Tnnsformer }, Depth- 3'00 m'

Dear Sir,

Vidd subject and reference cited above, the test results report is as follows: -

Mechanical Testing
Soil and Rock { ClaYs & Soils }

ffi n f $ h ro I Eeo Iest Laboratorv
for Tesling of Civil Engineering Moleriols

PARflCUtsR OF SAIITPLE {S}
Naturq- Disturbed Soil SamPle

Sampb l'la{S} Detajls- One SamPle

DL ol in the |.ab :49111P:92'l

t. ffre SBC is calanlated based on

ci-:
erified by

Himanshs RVarma

{ Geobcrnical Ergineer )
tlote:-

DL :.09111t2021

\r

Authsrised Signatory
V. Avinasft

ITM)

1 Samples Drawn by us, unless otherwise mentioned'

2 sanphsmayl"oor*vuoI*moved awayfom LaboratorysterTestirg, unless otheMise particularreqrcstis made'

3 Tlfs reporr in fuil o, part may not be reprodued; published or used for any legal action unless pfior pemission is seolred from c'E'o'

trilGTL Raipur. S'rbjedto Raipur Juisdi{ti0n.--, .
4 ;t#;h-5d ;#has b;;;;"r,ti"*d. MGTL is not responshle for ttre aclual site conditions'

I ?n" .=-p*r p"rgg" to orfy sample subnited by cJent & Tested st Raipur Laboratory'

***** ***END OF REP0RT********

LAB JOB NO. i R-21110S3r003

lnorganic Glay of Medlum Plasticity

As perlS 2T2APartXl' 
{RA-20r6}

( Unconsolidated' Undrained )
Triaxial Test

Butk DensitY { Remoulded }

2. The SBC has been computed taking lm x 1m footing size'

i. fhe ground waler bbb variation is taken into consideration tvhile calculation tf'e ffi
4 rhir% ptibletolongtermconsolidationsettlement' 

ffi6r4afir'

PS. City Rood, Neor Kusholpur Chowk,
Chongorobholo, Ring Rood No. -01,

Roipur 492013 {C.G.) , ?h. :7879798900
E-moil : roipur_morshql@yohoo.co.in

roipur.morshol@gmoil.com
Website : morsholgeoroipur.com



ffi a r $ h a | f,eo Tesr r.aIorarory

ISO 9001:2015

ffi
Certified By:
Standardisation Testing

& Quality Certification

Directorate

UDYAM-CG-14-000089

Dats:-1611112021
sHEE" I OFz

T" R No.l MGTL t TRR t R{911213t004

To"

The Executive Engineer ( Civil )
CivilDivision CSPTCL,

Raipur{C.G.}

Subject:- Test result of Soll Sample for the proposed Construction of 132 / 33 l$/ S/s Temri.

Your Ref.: letter No.:- EEC/Civil Dn.MO/1308 Raipur Dtd.i 0U11/2021

Sample lD llark i Pit l{o.- 02 { Transformer }, Depth- 3.00 illtr.

SeanSh
Vide and rcfereae cited the test results
P*RTICUI-AR OF SAITPLES {S} r
Nabrs-Soil Sarpb
Sample No.{S} Details:- One sample
Packing/Coniairer i Poly Bags

DL of Recelpt in the Lab:- 09/11nO21 DL.-1a11lzgz'8

r-AB JOB NO,- R-2111093r0U T'EST RESULTS

S. No. Name ofTest Test Method Results Unit

A)
1

2

Soil Sample
LL, PL & PI

Grain Size Analysis
As per lS : 2720 { Part V } 1985 (RA-2015)
As per fS :2720 {PartlY )-1985 (RA-2015)

As pertable 1 below
As pertable 2 below

%

%

Table -{
LAB JOB NO.- R-21r t093t0{X TESTRESULTS

Sa No. % of Fires Type of Soil
Lt- PL PN

% Vc oA

I 90.20
{ct}

Inorganic Clay of Medium
Plasticity

41.00 19.95 2't.05

PS. City Rood, Neor Kusholpur Chowk,
Chongorobhok, Ring Rood No. -01,

Roipur 492A13 {C.G.) , Ph. :78797989O0
E-moil : roipur_morshol@yohoo.co.in

roipur.morsho l@gmoil.com
Website : monsholgeoroipur.com



$ffiffi

Certified By:
Standardisation Testing

& Quality Certification

Directorate

UDYAM-CG-I4-000089!

SHEtr 2 oF 2

ffiarsftal ffeo Iest 1a[oratory
For Testing of Civil Engineering Moteriols

Table -2

t-AB JOB I'IO.- R-2t{ 1093t004 TEST RESULTS

Sr" lrlo.
stEvE stzE

tilnfr)
WT. RET" % OF WT.R.ET CUM.WT. RET.

PERCENTAGE
F|NER (% )

1 10 U.U 0.00 0.00 100.00
I 4.75 7.O 1.40 1.40 98.60
3 2 8.0 1.60 3.00 97.00
4 0.6 24.l 4.80 7.80 92.24
5 0.425 0.0 0.00 7.80 92.20
6 0.75 10.0 2.O0 9.80 90.20

Gravel Coarse Sand Medium Sand Fine Sand Silt & Clay

1.48 1.60 4.80 2.04 90.20

Note i 1) Soil Sample is expansive in nature.

ir
Authorised Signatory

V Avinash ( TM )tlimansfsJ RVarrrta
{ Geo{ectu$cal engireei tNote;- I

I Samples Dravin by w, l.s#ss olherwise mentiored.
2 Sampbs may be destroyed / Removed away tom Laboratory afler Testlng, unless otherwise particular reguest is made.
3 TtSs rcpst in fuil or part may not be reproduced, published or used tor any legal acfion urdess prior permisskrn is se<ued from C.E.O. MGTL

Raitrlr. Subje{f tp Raipur Juisdic*ion.
4 A$ough Site Name has been mengor|ed, MGTL is not responsible for the actual site conditions.
5 This repod pertains to only sample submi$ed by dient & tested at Raipur Laboratory.

********END OF REPORT********

r ,1 i

P5. C;ly Rood, Neor Kusholpur Chowk,
Chongorobhoto, Ring Rood No, -01 ,

Roipur 492A13 {C.G.}, Ph. : 78797989OD
E-msil : roipur_morshol@yohoo.co.in

roipur.morshol@gmoil.com
Webslte : morsHolgeoroipur.com



ISO 9001:2015

Standardisation Testing

& Quality Certification

Direolor?te

UDYAM,CG-14-0000899

Datel 1611112021
T.R. No.IMGTLTTRRTR'09{1213,00' T
To,
The Execulive Ergircer{ CMI }
CivilDivision CSPTCI-
Raipur(C.G.)

subject i Test result of soil samplg for the proposed consuudion of 132 / 33 l(/ S/s Temd'

yorir Ref.. Letter No.:- EEClGivil Dn31lO/'1308 taipur Wl.rO8l112A21

Sample tg llar* r Pit l'la'{X}, { Control Roorn }, X}epth'200 m'

Dear Sir,

Vide subjec{ and reference cited above, the test results report is as follo|s: -

Mechanical Testing
Soitand Rock ( GlaYs & Soils )

PARTTCULAR OF SAMPLE (S)

Naturei Distu$€d Soil SamPle

Sanr$ l.to,{S} Delailsi Ona Sanpb
UL:-101118A21

Dl of in the Lab :4911112021

- t. fne SBC is calculated on shear criteria.

Note:-

2. The SBC has been computed taking 1m x 1m footing size'

3. The ground water table variation is taken into consideration while calcrulation tne ffi
4. ThiJsoif is.susceptibfeto longterm consolidation seslement' 

ffitWr ",kaf
vs. !,

Authorised Signatory,Xit*gqor v.Avinash/ Himanshu n varma Y' nYtrrelrl

( @stecfinical Engineer ) ( TM )

1 Samples Drawn by us, unless olhetwis€ mentioned'

2 Samples may be destroyedJ Removed away ftom Laboratory afier Testing, uriless othendse palticuht lequest is made'

3 This report in fult or part may not be reproduced. published oi useo tor any tegal action unless prior permission is secured ftom c'E'o'

MGTL RaiFUt. Stbjectto RaipurJutisdidion'^-. . ,^-.L^ ^^.,,-r -ira ^^^^iri^he+ nfr,*,gn-dnt nam6 ha" Oeeil mo;rtioneO, MGTL is not respomible lottheactual site conditions'

; til;6; p"rtains to onty sample submitted by dient & Tested at Raipur Laboratory'

********END OF REPORT********

l-ABJOB NO. r R-21{{0931005

Inorganie Clay of llledium Plasticity

As perlS 2720 Pe*X' 
{RA-2015}

{ Unconsolldeted' Undrained }
Tdaxid Test

Bulk DensitY { Remoulded }

Oo Value of Soil

PS. City Rosd, NeEr Krrsholpur Chowk,
Chongorobhoto, Ring Rood No. -01,

loipur 49201 3 {C.G.}, ?h. : 7879798900
f-msil : rcipur_morshd@yo1roo.co.in

reipur.morshul@gmoil.com
Website : morsholgeoroipur.com



frfar$ftal lso Isst Lalnratory
for Tesfing of Civil Engineering JUloleriols

ISO 9001:201S

ffi
The Execttive Engineer ( Civit )
Civil Division CSPTCL
Raipur (C.G.)

subieci i Test result of Soil Sample for the proposed Consruc*ion of .!32 / 33 l(\/ Si/s Temri.
Your Ref.:' Letter No.i EEC/civir Dn.fvl/or1308 Raipur Dt-.i w11t2021
Sample lD llark r pit No.- 03 { Gontrol Room ), Depth- 2.00 Mtr.

Dear Sir,

Nature:- Soil Sample
Sample No.(S) Details:- One sample
Packing/Container :- poly Bags
DL of Receipt in the Lab:-Agn1DOz1

DL:-12111t202i

Standardisation Testin g

& Quality Certification

Directorate

UDYAM-CG-|4-0000899

Dale:-76[11t2021
T. R No. t MGTL, TRR, R.0911213r006
To,

SHEET I OF2

LAB JOB NO.- R-2111093r006

f ner tS :2720 ( part V ! 1989 (RA_201S)
As per lS ; 240 {parr tV )-198S fnn-ZOtSj

As per table 1 below
As per table 2 belowTablE -l

LAB JO8 ryO.- n-a trosEo06

{ct}
Inorganic Chy of lledium

Phsticity

PS. Cil/ Rood, Neor furnotfuiCt ffic*lqgfltro, Rins Rood No. -01,
Roipur 492013 {C.G.i, en-, : tszgtgliOd

E-mEil : roipur_marshol@yohoo.co.ii
ro ip ur. morshol@gmoil. com

Websile : morsholgeoroipur.com



ffiar$ftaf tsl lert laloratory
For Tesling of Civil Engineering Moleriols

ISO 9001:2015

ffi

1 Samples Drawn by us, unless otherwise menlioned.
z 5ampes rnay be desbol/ed / Removed auray forn Laboratory afier Testng, unress ollerwise particular requesl is made.3 Ttris report in ful or part may-noj be reproduced, published or used for *y |"g"t 

"Aion 
unless prior permission is secrrett frorn C.E.O. MGTL. fui$r. &S$ec{to Raipx}ttsdkft}rl ..'' Fvs swvrr urrEN Prrq perm|sslon |s

4 Although site Name has been mentioned, MGTL is not responsibte forthe adual site conctilions.s rhis reporr perrains ro onrv sampre submitted oyaonia i&i"o'it ciiil-;dilfi.

f,:ffiws

Standardisation Testing

& Qualig Certification

Directorale

UDYAM-CG-I4-0000899

Table -2

Note :- 1) Soil Sample is expansive in nature.

Note:-

Himanshu R Veirma

{Geote*ndcal Engteer}

SHEtr 2 oF 2

********END OF REPORT**!r*****

W
Authodsed Signatory

V. Avinash ( TM )

t-A,B JOB lto.- R-2.r1{093006

PERCENTAGE
FTNER {% }

Gtavel CoarceSand MediumSand
1.60

ilng itand Silt & Clay'1.40
2.40 1.60 93.00

PS. Gty Rood, Neor Kusholpur CL"*t ,
Chongorobhofo, Ring Rood No. _01,

Roipur 492013 {C.c.) , ph. : 7879798906
E-moil : roipur_morshol@ohoo.co.in

roipur.morshol@gmoil-com
Websfie : morsholgeoroipur.com


